THIS PATHWAY
SERVES AS A GUIDE

CLINICAL PATHWAY:

AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Appendicitis

'Consider non-operative management for:

C Inclusion Criteria: Abdominal pain suspicious for appendicitis )
<48 hours of symptoms

v

Initial management in ED ° WBC <18,000/ul
e Labs: CBC with diff, CRP, iStat chem 7 (if female: add U/A, bHCG) o CRP<4mg/dl
. Analgesics: consider Morphine IV 0.1 mg/kg x1 PRN pain (max 5 mg/dose) Non-operative manage.merft would NOTbe
. Studies: consider ultrasound . ap.proprlat'e if: . i
° Appendicolith/fecalith on imaging

. Presence/suspicion of phlegmon/

abscess on imaging suggesting

Consider
alternative

Possible appendicits?

diagnosis perforation
VES . Unable to complete 7 days of oral
v antibiotics

Unable to follow-up or retumn quickly
if symptoms recur/persist/worsen

Consult surgery to confirm appendicitis and determine operative vs non-
operative management’

Non-operative

Operative Management Management!

Admit for 23 hour observation
Antibiotics to be started promptly:
Reassess for clinical improvement 6-12 hours after IV antibiotics are given
Ceftriaxone IV 50 mg/kg x1 dose (max 2 g/dose) AND
Metronidazole IV 30 mg/kg x1 (max 1.5 g/dose)

Antibiotics to be started promptly:

e  Ceftriaxone IV 50 mg/kg g24hr (max 2 g/dose) AND Metronidazole IV 30
mg/kg q24hr (max 1.5 g/dose)

If Ceftriaxone allergy:

o  Ciprofloxacin IV 10 mg/kg/dose q8hr (max 400 mg/dose) AND
Metronidazole 1V 30 mg/kg g24hr (max 1.5 g/dose)

Diet:

Pain control (Peri-operative — pre-op, OR, PACU): . Clear liquid diet, advance as tolerated

e  Ketorolac IV 0.5 mg/kg/dose (max 30 mg/dose)
Pain control:

| Laparoscopic Appendectomy e  Tylenol PO 15 mg/kg g6hr (max 1000 mg/dose, max 75 mg/kg/day, not to exceed
v 4000 mg/day)
. Ketorolac IV 0.5 mg/kg/dose g6hr (max 30 mg/dose)
Post-Op Antibiotics: v

If simple appendicitis: Stop all antibiotics

If perforated appendicitis:

Ceftriaxone IV 50 mg/kg q24hr (max 2 g/dose) AND Metronidazole IV 30
mg/kg q24hr (max 1.5 g/dose)

NON-OPERATIVE MANAGEMENT:

Discharge Criteria:
Afebrile, no worsening pain or nausea, tolerating diet

Discharge Instructions:

e  Ketorolac IV 0.5 mg/kg/dose (max 30 mg/dose) q6hr

. Morphine 1V 0.1 mg/kg/dose (max 5 mg/ dose) g3hr PRN pain

When Pain Well Controlled:

Change Ketorolac IV to Ibuprofen PO 10 mg/kg q4-6hr ATC x48 hrs, then
PRN pain (max 600 mg/dose q6hr)

Change Morphine IV to: Hydrocodone/Acetaminophen (325 mg) 0.2 mg
Hydrocodone/kg/dose PO g4hr PRN pain (max 5-10 mg hydrocodone/
dose; max acetaminophen 4000 mg/day or 75 mg/kg/day) OR
Oxycodone/Acetaminophen (325 mg) 0.1 mg oxycodone/kg/dose PO
q4hr PRN pain (max 5-10 mg oxycodone/dose; max acetaminophen
4000 mg/day or 75 mg/kg/day)

EEN/GI:
Clears, advance to regular diet as tolerated
Once taking diet: Miralax 1 g/kg/day to amax of 17 g a day until stooling
T

Perforated
appendicitis

NO

Conditional
discharge order

o IfCeftriaxone allergy: Ciprofloxacin IV 10 mg/kg/dose g8hr (max Pain Control: Ibuprofen PO g6hr PRN; Acetaminophen PO q4-6hr PRN
400 mg/dose) AND Metronidazole IV 30 mg/kg q24hr (max 1.5 g/ . Antibiotics x7 days: Augmentin (dosing as below)
dose) . Follow Up: phone follow up at 24 hours to ensure no symptom recurrence.
o Ifworsening pain/inability to tolerate PO: return to hospital for
Initial Post-Op Pain Control: appendectomy without additional imaging.
nitial:

If course after discharge is uneventful: phone f/u in 2-4 weeks
If symptoms recur after 7 days of PO antibiotics, this

is considered treatment failure and an appendectomy should
be completed.

OPERATIVE MANAGEMENT
’pischarge Criteria:
Afebrile >24 hrs, tolerating diet, pain controlled on PO
pain medication, <40 ml/day fromdrain ifapplicable
Discharge Instructions:

Pain Control: Ibuprofen PO 10 mg/kg q4-6hr ATC x48hr then PRN
pain (max 600 mg g6hr); Acetaminophen PO 15 mg/kg q4-6hr ATC x24hr then PR

pain (max 75 mg/kg/day OR 4000 mg/day)

FEN/GI: Miralax 1 g/kg/day to max of 17 g/day until stooling

Antibiotics x7 days for perforated appendicitis only:

o <30kgorunable to take tablets: Augmentin PO (250 mg/5 mL):

40 mg/kg/day div TID (max 500 mg/dose); or

(600 mg/5 mL) (ES): 90 mg/kg/day div BID (max 1000 mg/dose);

230 kg and able to take tablets: Augmentin 875 mg BID

If penicillin allergy:

Ciprofloxacin 30-40 mg/kg/day div BID (max 750 mg/dose) and
metronidazole 30 mg/kg/day div TID (max 500 mg/dose)

o
o

for nurses: v
tolerating clear If POD5 and not progressing clinically, obtain CRP.
liquids, pain . CRP normal: proceed to discharge circle?

. CRP abnormal: consider ultrasound or CT

o  Iforganized abscess: consider surgical or
IR drainage and send fluid to micro in a
capped syringe for gramstain, bacterial
and fungal cultures. Consider ID

consultation to directantimicrobial care.

controlled, family
is comfortable
with plan

See discharge
cirde?

Follow Up:
o  Simple Appendicitis: phone call in 2 weeks or office visit within 4 weeks,
o Perforated Appendicitis: office visit within 4 weeks scheduled

CONTACTS: BRENDAN CAMPBELL, MD | CHRISTINE RADER, MD | EVAN FUSARO, PA-C | JENNIFER D’AMATO, RN
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